Spare Parts List

(from week 44/2012 K 60 UZ
until week 42/2014)
Spare Parts 12/2014
Pos. Part-No. Quantity  Description Type Flag.*
1 365823 1.00 | housing complete K 60 UZ
2 203595 1.00 | fork shaped piece K 60 UZ
3 202690 1.00 | bolt PKS 50 Uz R
4 205349 2.00 | roller PKS 50 SHZ R
5 205375 1.00 | strap PKS 50 Uz R
6 202691 3.00 | bolt PKS 50 Uz R
7 206443 1.00 | angle fork PKS 50 Uz
8 202607 2.00 | bolt PKS 50 U R
9 203171 4.00 | distance sleeve PKS 50 Uz
10 205376 1.00 | strap PKS 50 Uz
11 1.00 | clamping hook depending on version
12 202211 2.00 | protection sheet PKS 32U
13 202856 8.00 [ bush @ 14/12 x 12 R
18 207009 1.00 | cylinder head PKS 60 KR
19 207050 1.00 | cylinder tube K 60 UZ
20 206907 1.00 lid PKS 60 KR
21 204939 1.00 | piston rod K 60 UZ
22 204803 1.00 | piston PKS 60 UO
25 1.00 | buffer depending on version
31 224032 1.00 | hex. socket head cap screw M 6 x 30 DIN 6912
32 200433 2.00 | hex. socket head cap screw M 8 x 30 DIN 6912
33 200124 4.00 | hex. socket head cap screw M 4x 6 DIN 84
34 200976 4.00 | securing spring washer S 6
35 200977 2.00 | securing spring washer S 8
36 201226 2.00 | parallel pin, hardened 25 m6 x 45 DIN 6325
37 200611 4.00 | set screw M 4 x 5 DIN 915 R
38 201294 10.00 | retaining rings for bores A 12 x 1.00 DIN 471 R
39 201581 2.00 | bush ©12/14 x 10 DIN 17662 R
44 200419 1.00 | hex. socket head cap screw M 6 x 10 DIN 6912
45 224675 4.00 | hex. socket head cap screw M 6x 115 DIN 912
46 200976 5.00 | securing spring washer S 6
47 201812 2.00 | o-ring 57.00 x 2.00 RD
48 201804 1.00 | o-ring 54.00 x 3.00 RD
49 201677 1.00 | o-ring 15.00 x 2.00 RD
50 212583 1.00 | rod seal PR @ 20/ 29,0 x 2,8 RD
51 212539 1.00 | scraper 20/28,6 x 6,5 RD
52 200679 1.00 | hexagon nut M 16 x 1,5 DIN 439
53 220325 2.00 | washer B 17.0 DIN 125
68 1.00 | screwed or bonded connection of centering mandrel and lid
68.1 1.00lid depending on version
68.2 1.00 | centering mandrel depending on version
69 200413 4.00 | hex. socket head cap screw M 5x 12 DIN 6912
70 201257 2.00 | parallel pin D 5m6 x 16 DIN 7979
spare parts sets/accessories
Pos. Part-No Quantity Description Type
214543 1.00 | repair kit K 60 UZ
203079 1.00 | seal kit K 60 UZ
226471 1.00 | limit switch set complete K60 UZT12

" R = included with repair kit, D = included with seal kit
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